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Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on a
local dealer.
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Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400

7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

me 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dlalmﬁter 8.8 10.9
for non-greased or non-oiled threads (N.m) (Ib-ft) (N.m) (Ib-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
in this manual. When using locking |— 1% 3 2.2 4.5 3.3
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
X - o
® 7 \ (7 N
il ©
TS v
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Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Values Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two wrenches. Place one wrench 172 7/8 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

Wheel Lug Torque

The torque values shown are based on
lubricated connections as in reassembly.

It is extremely important safety procedure to apply .
and maintain proper wheel mounting torque on your Wheel Torque Requirements
trailer axle. Torque wrenches are the best method to Torque
assure the proper amount of torque is being applied | Wheel Size |  Unit 1st Stage | 2nd Stage | 3rd Stage
to a fastener. ] ft-lbs| 12-20 30-35 45-55
8 Nm 16 - 26 39-455 58.5-71.5
Wheel lugs should be torqued before first road use ftlbs 50 - 95 3520 50 - 60
and after each wheel removal. Check and re torque 12" Nml 26-325 45.5 - 52 65 - 78
after the first 16Km (10 miles), 40Km (25 miles), i i
and again at 80Km (50 miles). Check periodically 13" ft-lbs 20-25 35-40 50 - 60
thereafter. Nm 26 -32.5 455 -52 65-78
. ft-lbs 20-25 50 - 60 90 -120
Note: Wheel lugs must be applied and maintained 14 Nm| 26-325 65-78 117 - 156
at the proper torque Ievells to prevent loose whegls, fbsl 20 -5 50 - 60 90-120
broken studs, and possible dangerous separation 15" Nml 26-325 65 - 78 117 - 156
of wheels from your axle. i
. ft-lbs 20-25 50 - 60 90 -120
«  Startalllugs by hand to prevent cross threading. 16 Nm( 26 -32.5 65-78 117 - 156
« Tighten lugs in sequence, per wheel lug torque
sequence chart.
*  Thetightening of the fasteners should be donein L .
stages. Following the recommended sequence, 4 3 ©
tighten fasteners per wheel torque requirements 3
chart.
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence

Rev B1 090517
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/

[#9 Torflex 40x54x45deg 22004

BXTR6438F

Main Frame
BXTR6438P

Page 8 of 28 For threaded parts installation, refer to the torque charts in this manual. Rev B1 090517



WALLENSTEIN by EMB Mfg.

1062 BXTR6438F.P. RevB1 Parts Manual.040516

Main Frame con't (parts list)

Note: for more informa-
tion on Dexter axle, hub or
brakes, please review the
Dexter Complete Service
Manual, available for down-
load:
www.dexteraxle.com.

Any maintenacne or repairs
must be performed by a
qualified brake and axle

technician

BOM ID | Description | Description Qty
8 1062W507 | Main Frame 1
9 291723 1100# Brake Drum 7" Assembly | 2
10 751192 Socket Plug MP08 1
11 261102 Oval Light 2-1/4 x 6-1/4, Red 2
12 261103 Oval Grommet 2-1/2 x 6.76 2
13 261201 Round Marker Lamp 2" Red 2
14 261202 Round Grommet 2" Lamp 4
15 261205 Round Marker Lamp 2" Amber | 2
16 261301 License Lamp 1
17 271512 Hex Bolt, 1/2NC x 1-1/4 8
18 772242 Hex Lock Nut, 7/16NF 8
19 762818 Rubber Grommet 3/4 x 3/16 2
20 271535 Hex Bolt, 1/2NC x 3-1/2 1
21 272251 Hex Lock Nut, 1/2NC 9
22 272931 Lug Nut, 1/2NF 10
23 273151 Flat Washer, 1/2 8
24 276712 Self-tapping Screw #10 2
25 291131 Axle—#9 Torflex 2200# w/Brakes| 1
25 791123 Axle—#9 Torflex 2200# 1
26 791204 Complete 1100# 5 on 4-1/2 Hub| 1
27 791317 ST205/75R14 Radial Trail 2
28 791703 Electric Brake, 1-1/4 x 7 LH 1
29 291724 Electric Brake, 1-1/4 x 7 RH 1

BXTR6438P
BXTR6438F

Rev B1 090517
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Roller Feed Hopper

BOM ID [ Description | Description Qty
228 1062W115 | Switch Cover Weldment 1
229 1062W509 | Hopper, Roller Feed 1
230 1062W510 | Bridge Guard Weldment 1
231 734203 Gas Spring, 10mm x 8.44 Stroke | 2
232 234204 Ball Stud 13mm x 5/16 2
233 762811 Straight Fitting 1/2" Wire 1
234 766107 Limit Switch 1
235 271510 Hex Bolt, 1/2NC x 1 8
236 271512 Hex Bolt, 1/2NC x 1-1/4 3
237 271532 Hex Bolt, 1/2NC x 3-1/4 3
238 272221 Hex Lock Nut, 5/16NC 2
239 272251 Hex Lock Nut, 1/2NC 5
240 272914 Acorn Nut, 5/16NC 2
241 272956 Riv-Nut 5/16NC x 150 2
242 776122 Flange Bolt, 5/16NC x 1/2 2
243 276134 Flange Bolt, 3/8NC x 1 4
244 276227 Carriage Bolt, 5/16NC x 1-3/4 2
245 278307 Machine Screw, #10-32NF x 1-1/2) 4
246 279463 Double Hose Clamp 11/16" 2
247 292114 Safety Cable x 12" 1

Feed Handle Control Detail

BOM ID | Description [ Description

1 1015M536 | Bolt, Indicator Head

2 1015M537 | Bushing, Bearing

3 1015M542 | Metallic Switch Head

4 10158538 | U-bolt, Bearing Adapter
5 1015W517 | Bearing Adapter

6 1062L607 | Detent Bar

7 221203 Ball Bearing 6202 2RS
8 732403 Spring 1x0.115 x 2-1/2
9 262811 Straight Fitting 1/2" Wire
10 266107 Limit Switch

11 271315 Hex Bolt, 3/8NC x 1-1/2
12 271517 Hex Bolt, 1/2NC x 1-3/4
13 272221 Hex Lock Nut, 5/16NC
14 272231 Hex Lock Nut, 3/8NC

15 272241 Hex Lock Nut, 7/16NC
16 272251 Hex Lock Nut, 1/2NC

17 272752 Machine Nut, #10-32NF
18 278311 Machine Screw, #10-32NF x 1-3/4

#1015A501 Limit
Switch w/ Metallic
Head Ass’y

Rev B1 090517

For threaded parts installation, refer to the torque charts in this manual.
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Upper Roller - Left View

Z ONPL-9L/L NN wer \¥€2/Z ¢lt
¥ DN8/G INN %007 XoH 192217 2.2
Z INZ/) ‘INN %007 XoH 1622127 VL2
¥ Z X ONS/G log XeH 029117 0.2
4 Z X ONZ/\ 'flog XeH 025117 692
| 00 1010\l OlneJpAH SBIN 201952 892
Z| Mmog3 06 LdN4Z/L X 9400}# 88157 192
L wib-L XL Aey seddiyd pung ¥659¥Z 992
z 2020 Xd4 X d 06 Moq|3 10€62Z 59z
Z | V06 %2020 dW X dIN 8SOH /L ¥0£6¢Z 92
Z |ON9L/2 2010 d4 X d5 ‘Pesuying 902627 €9z
z ANP/| M7 8sesin 202627 792
Z Z/1-1 %00|g Mojlid 80Zd 1012z 192
| poa4 JamoT 4910y | LISMGLOL 092
30 :o_aa_._uwwn_ _._o_um_._owwn_ ainog

Page 21 of 28

For threaded parts installation, refer to the torque charts in this manual.

Rev B1 090517



WALLENSTEIN by EMB Mfg.

1062 BXTR6438F.P. RevB1 Parts Manual.040516

) 2020 Xdd X di ‘Jubress L1627 €8¢

8 Z X ONgZ/| ‘Hlog eberied 6G¢9.7 ¢6e ) ON9\L/L 2070 d4 X dd ‘Pesyiing 902627 ¢8¢
14 ON9L/G ‘MaIdS 18S Velvlz 16¢ ) dANY/| Y197 8seal) ¢026¢Z 18¢
2 ONY1-91/. INN wer \veTlZ 06¢ l LdNS/L ‘Buipid esesin 10¢62Z 08¢
0l ONZ/ ‘INN %907 X8H X 1444 68¢ 14 alog ,z/|-| Bunesq }jog-y ¥025cZ 6.C
4 /-1 X ONg/L ‘Hod X8H LISL1Z 88¢ L [.€) X Z0dIN X Z0dIN ‘diym esesi ,p/| ¢le6ez 8¢
) 002 J0J0|\l 9lneJpAH SBIN 201¥9Z /8¢ ) H1 48110y Jaddn ‘wiy | 916MZ901 LlT
4 8001 Xdd X 940N Gy moq|3 98¢€186Z 98¢ | Juswp|ap o6pug | 0ZGMSLOL 9/¢
3 v/L-| X /) Aayl Jaddiyd puig 765917 82 i paad Jaddn U9lloy | €LGMGLOL Y54
14 AnesH / x z Buudg 1061€Z ¥8¢ ) HY ‘wiy J9|j0y | 80SMGLOL v.C
Ao uonduasaq | uonduasaq | al wog Ao uonduasaq | uonduoasaq | @l NOg

Alquiassy wiy 9oy J1addn

Rev B1 090517

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 28



1062 BXTR6438F.P. RevB1 Parts Manual.040516

WALLENSTEIN by EMB Mfg.

14 9 X ONZ/l ‘)log XaH 09S1/.Z 66¢

4 Z X ON9L/G }log A3 €89.7 G0¢ 4 v/1-1 X ONg/) )09 XaH ¢lSLlz 86C

9 [2/1-1 X ONg/L ‘Hog ebeiie) 1629.7 70€ 14 91/G X WWg| pnis |led y0¢veZ 162

4 2/l ‘1aysep jel4 |S1€LZ €0¢ | Wy pooH ‘Juswplep | HOLGMSLOL 96¢

4 ON9L/G ‘INN UI0dy v16¢.7 20¢ | | Wiy JOAd POOH ‘Juswpidp [ 0LSMSLOL G6C

9 ONZ/) ‘INN %907 X8H \§¢elZ 10€ | | pooH sejj0y do ‘Juswpiam | L0SMGLOL ¥6¢

14 ON9L/G ‘INN %007 XoH \eeelz 00¢ 14 Jaysep aimded | 81975104 €6¢
J3Ts) uonduosaqg | uonduasaq | ar mog J3T) uonduosaqg | uonduaseq | al mog

Alquiassy pOOH 139]|0Y

Page 23 of 28

For threaded parts installation, refer to the torque charts in this manual.

Rev B1 090517



WALLENSTEIN by EMB Mfg.

1062 BXTR6438F.P. RevB1 Parts Manual.040516

SSaUJoH 21607 BEYIYIXEunl oree| panouddy
- €1 13793 d3d @034 3IND _
N9 — ;

a1

=g

CODDDD

H oo
DOO

H-DOD

HOOD -

},,

peo .89/m Josueg
dnyoid |93u] 01.299Z#
1aplo

asea|d paayl||aju)|

10} 10suas paadg :9)0N

43S 0Ny 35007
4dns ELON

$37890 Ad3L

SNOILONYLSNI NOILVTTVISNI SSINYVH FIM 8EY9ULXD T90L

LLLZ9Z# ssSWIDH 21607 pasjiapu|

Rev B1 090517

For threaded parts installation, refer to the torque charts in this manual.
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Hydraulic Schematic

Fitting Identification

Connection Type

NPT — National Pipe Thread
JIC — Tube Flare

ORB - “O” Ring Boss

HB — Hose Barb

Connection

el

Connection
Size

H‘ 755201
s Filter

Hydraulic
Tank

Z52302
9"(23cm)

754102
“) Top Roller

T T

254102
Bottom Roller|=

252243
32"(81cm)

252242

84"(213cm)

—
ONG

756508

753113 67"(170cm)
Hydraulic Pump

PART NUMBER |DESCRIPTION Qry

720304 1/4 Hose, MP x MP 0202 x 90A

252302 1/2 Hose, MP0O8 x MP08 x 12"

752239 3/8 Hose, MP08 x MP08 x 48"

752241 3/8 Hose, MP08 x MP08 x 24"

752242 3/8 Hose, #6FJIC 90 x MPOS8 x 84"

7252243 3/8 Hose, #6FJIC 90 x MP08 x 32"

752309 1/2 Hose, MP0O8 x MP08 x 67"

Rl ]RrR—]~]N

752416 1" Tank Truck Hose x 64"

Rev B1 090517 For threaded parts installation, refer to the torque charts in this manual.
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Feed table bottom view
Hopper inside view

WALLENSTEIN

794419

1 z94120 |

1 z94124 |

Label Layout

AT
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kS

794056

[ ]
@
794167

INTELLIFEED
ELECTRONIC CONTROL SYSTEM
794621

®

<

-
794214 |

=
2N
[ z94213 |

S

30 /M
e

3
2

) ‘
7946100 |

o

@ G*Q

Label Layout
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Accessories |
#1012L269 LEDGER CLEARANCE
( \ SETTING GAUGE

For BXTR6438

An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269

, #Z297073 BXTR6438
WALLENSTE,N TRAILER WOOD CHIPPER OPERATOR’S
MANUAL

Available as a download at
www.embmfg.com

BXTR6438
TRAILER WOOD CHIPPER
OPERATOR'S MANUAL

Bistore pulting the BXTRA4I inlo service:
;\own'le"‘mosmctm”ae e BRTREH Wood Enipper wihou
haroughly  reviewing manal for safe and peoper operation

Keep this manual with the BXTRE438 at all times

vavavavavavava PANT MUMBES. F97073
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